QAN

MFG. CO. INC.

Turf Ranger 1800

Parts Manual

CONGRATULATIONS on the purchase of your new Exmark mower. This product
has been carelully designed and manufactured to give you a maximum amount of
dependability and years of rouble-{ree operation,

¥ you need to order replacement pants from your dealer, please furnish the serisl
number and mode! number from your mower, as well as the part number and
description of the part you need.

For your convenience, we have provided this space for you Lo record the model
and serial number from your mower, Pleasa read this booklet and keep handy for
ali operators and servicemen.

MODEL, NO.

SERIAL NO.

DATE PURCHASED

PURCHASED FROM



johnssj
Rectangle

johnssj
Rectangle


johnssj
Rectangle



SEAT ASSEMBLY AND LIFT ACTUATOR

KEY PART # QTY. DESCRIPTION

) P 513147......... g DR Seat

2......513140........ g [ Kit — Armrest (Optional)
FC S 543368......... 1........8lide, Seat Fore/Aft
4. 807503......... L 5/16-18 x 3/4 Carr. SSN
L T 809001......... B....... 5/16— 18 Whizlock Nut
B..o....c 542494......... 1........ Plate Widmt -~ Seat Mnt
o S B04257......... 2...... 3/8-16 Nyloc Hex Nut

L . B0O296......... 3 3/8-16 x 2 HH Capscrew
L2 I 542496......... 1........ Plate Widmt — Seat
10.........809007......... 6........ Nut -~ 3/8-16 Fing Hex
M. 513479......... - Bushing, Spring Guide
12........ 513296......... 2.......5pring, Reverse Indicator
13 513516......... 2. Washer, Reverss Indicator
14........ 805264......... 2 1/2 Sid Flat Washer
15......... 805258......... 2o 5/16 Std Flat Washer

KEY PART # QTY. DESCRIPTION

5/16-18 x 2 HH Capscrew
3/8-16 x 1-1/2 Capscrew
3/8 Disc Spring Washer
...Support, Seat Plate

Actuator Widtmt Base
3/8-16 x 3/4 Capscrew
Roll Pin

Shaft - Linear Actuator
Arm Widmt - Actuator Mt
Jam Nut, Hex 1/2-13
1/2-13 x 1 HH Capscrew
) J— Spacer - FElectric Lift

) O 3/8-16 x 2-1/2 Capscrew
Lo Attuator, Linear
1........5pacer ~ Rear

Paratalaal Clobal Ll



johnssj
Rectangle



17 18

28 29 (20)

31

32(33)



johnssj
Rectangle



RIDER FRAME AND STEERING

QTY. DESCRIPTION

1.......542185. ... T Frame Widmt - Rider
2ieeens 583509......... L Y Bearing, Taprd Roller
3....54351 0 Ba, Seal, Grease
[, T 811006......... L Zerk, 1/4-28 Strt
- N BO5268......... 2o 3/4 S.A.E. Flat Washer
- T 806772......... T Cotter Pin — 5/32 x 1.75
[ ST 803040......... L JO— Nut Hex Sitd 3/4-16
- S 543513......... ) IO Cap - Grease
L N 543498......... T Seat Spring
10.0ceees 543666......... | P Spring — Leat
11.........800294......... FC I 3/8-16 x 1—1/2 Capscrew
120 303327......... 2o 3/8 Disc Spring Washer
13, 809007......... Teoreme ut — 3/8-16 Fing Hex
14......... 303007......... 5. Washer - 6" Caster Pivot
LI I 543428......... 1,.....Handle Bar - Painted
....... 543575......... 2........Grip, handle Bar
...... 542787......... 1......Console Widmt Ptd

Cover — Console Painted
Std Flat Washer .219
...#10-24 x 3/8 Machine Screw

6" Caster Flange .

6" Caster Sleeve

...Roll Pin — 1/4 x 1—1&1
....Pedal Widmt —~ Foot, Ptd

Pad ~ Rev Cnirl Pedal

Pad ~ Forwd Control Pedal
5/16- 18 Whizlock Nut

Brkt Widmt Pivot AH

Bracket, Pivot LH (Not Shown)
e 3/16 =18 x 1 HH Capscrew
........ Fender — RH Dr Whi

........ Fender — LH Dr Whi (Not Shown)
e ROlPING =~ 1/4 x 1-1/

o 5Crew — 5/16-18 x 5/8 HHC
........ Bearing, DU ‘

........ Shaft - Foot Pedal

........ Lever Widmt — Foot Pedal

KEY PART # - QTY. DESCRIPTION

39...... 543159......... 1........R Pad, Rider Anti-Sk
40....00e 543158....c0c0. Yecieane L Pad, Rider Anti—Sk (Not Shown)
4. 542450......... | I Shaft, Steer Widmt Bw
42......... 543573......... Boueea Link - Connector, #40
43.........543572......... 1o ..Chain — #40~35 Pitch
4....... #54357 1. 2.......Chain — #40-31 Pitch
45......... 542166......... k- Mount, Roller
46......... 811007......... 1. Zerk -~ 1/4-28 45 Degree
47........543436......... -SSP Shim, Plated
48......... 543501......... 2o Bushing Bronze
44......... 543432......... 1........Roller, Sleeve Pid
L5 I 542726......... 1. Rofier Sub Assembly
51......... 808519......... 1.....E—Ring - 1" (x 5133-98)
7 544577......... 2. Turn Buckle Assy
543578......... 2........Eyebolt - LH
543579......... 2.eenees Eyebolt - . RH
303236......... Zoirenns Turnbuckle Body
804761......... 2........ Jam Nut LH 5/16-18
804751......... - Jam Nut RH 5/16-18
53.........5424686......... § O Mt Steer Widmt - Pid
54.........800258......... 2. 1/4-20 x 1-1/2 HH Caps
55.........805004......... - S 1/4 Heavy Spring Lockwasher
BB.....c... 543802......... 2.......Spacer ~ Steer Stop P :
57 - Spacer — Thrd Stop Pid
58 Teeeeenns Nut — 5/8-11 Torq Pitd
59 g PO HHCS 5/8-11 x 10-1/2
60 o P Spacer — Wheal Short Pt
61 A P Bushing, Wheel Pit
62 . 1 T/W Assy 180 x 650-8
63 ..Tire - 18 x 6.50-8
64 Rim
65
66

oo Washer 1/4 SAE Plain
........ Washer, Flat 3/8
........ 5/16 Std. Hvy. Lockwasher


johnssj
Rectangle


johnssj
Rectangle





johnssj
Rectangle



ENGINE DECK GROUP

KEY PART # QTY. DESCRIPTION

3 P ) JOS Engine - 18 hp

- 303077......... B.......Clamp - Gas Line

F: J 303197......... j JOP Gas Filter .

L, S 543296......... ) POS Grommet — Fuel Line

- T 543526......... 1........Fuel Line — 24"

B......... 543649......... ) JOTR Fuel Line - 7"

[ £— 543278......... 1.....Valve — Fuel/Bulkhead

- ST §43277......... 1.......Elbow - Fusl Tank w/Sc
L NV 513645......... 1........Bushing, Fuel Valve
10.........543364......... ) IOT Tank, Gas '

i | 805257......... k< I 5/16 SAE Washer
12 543367......... 2o Strap, Fuel Tank

13..... 801060......... - A Machine Screw .25-20 x 2
14.........303315......... 4. Gas Tank Pad

15, 543365......... R Cap - Fuel Tank Gauge
16......... 543109......... 1 I Screen - A Intake

17 i 809024......... 3........ 1/4-20 Nut Retainer
e Screw — Heavy Thumb
19.........800290......... L. S 3/8-16 x 3/4 Capscrew
20......... B0S0O7......... 8. Nut - 3/8-16 Fing Hex

L4 F— B800296......... 2uiians 3/8-16 x 2 HH Capscrew
L N 5§43371......... g [ Pulley, Idler 5 3/4 OD
3.........542220......... 1o Cross Member Widmt

24........e 542174......... ) Mount Widmt — Battery

e 113Y, Battery
..Cover, Battery
/16—-18 x 1 Carr. SSN
/16~ 18 Whizlock Nut
/8—-16 x 1 HH Capscrew
.5/16-18 x 3/4 HH Capscrew
Capscrew - 1/4-20 x 7 HH
1/4 Std Flat Washer
Wingnut — Nyloc 1/4
Oil Fiter — Kcohler #52-050-~02
Lever — Dr Release P
5/16~- 18 Thrd Top U
Jam Nut RH 5/16- 18
Brit - Neut Lever
Screw — 12-24 x 1.38 Skt
Nut — 12-24 Nyloc Hex
Grommet

PART # QTY. DESCRIPTION ~

5/16-18 x 1-3/4 HH Capscrew Ba........800277...... T,

k< S 5/16-18 x 1-1/2 HH Capscrew
Tod Bushing - Idler ‘
2........8pacer, Thin, Eng/Clut

g JO— Key — 1/4 x 1/4 x 5/8 Mach
Pulley - Cast Iron Eng _

) - Clutch, Electric =y

) J— Bughing - Clutch Stabilizer

g O Washer Clutch

) DT 7/16 Heavy S?ring Lockwasher
g Capscrew — 7/16-20 x 3 HH
) P Beit - Deck Drive
) Bracket — ldler Spring
2 Grip (Drive Lever)

SR (R Eyebolt - Right

) [ Bolt, Whizlock 5/16
. t.....Bolt = .31-18 x 1.25 Car
1.......Bolt — 3/8-16 x 1-3/4
T 3-5/8 x 5/8 Spring
g IR 5/16 - 18 Nyloc Hex Nut
j P Bushing, Steel
) [ Bushi‘rﬁ. Bronze
g IR Arm Widmt - Hyd Dr Idir
) R Strut ~ Adj Spacer
2o 3/8-16 Nylsc Hex Nut

Idler

3/8 Std Flat Washer

Belt A Trans Drive

Plate ~ Skid Painted

Capscrew — 1/2-13 x 1.256 HH
e 1/2 Reg Sprg Lockwasher

v 1/2=13 Reg Hex Nut

1o Pipe 1/4-18 NPT x 3

1........ Cap — 1/4-18 NPT
v T Deck Widmt - Engine
........ Air Fiter — Kohler #45-083-02
........ Foam Precleaner, Kohler #45-—083—01
e Trivaneed Fuel Line - 17"
B R Ball Joint — 5/16 Male
g P Ball Joint
- - 5/16 Disc Szprinﬁ Washer
- ut, 5/16—-24 Hx.

5/16-18 x 2 HH Capscrew


johnssj
Rectangle


johnssj
Rectangle



MOTION CONTROLS

KEY PART # QTY. DESCRIPTION KEY PART # QTY. DESCRIPTION

LI 5/16-18 x 1-1/2 Cam. Bolt LI S 544718 eerrens Torenes idler — Linkage S/A

2. 5/16~ 18 Reg Hex Nut 18..eeenene 542144......... 1. Idler Widmt — Linkage

a Arm Widmt — Transaxe 19.ceneee 513140......... 2. Bearing, Control

4 . Pulley Retainer Washer 20 543486. ) [T Bushing

5 805004, w1 /4 Hoavy Spring Lockwasher 21........800278......... 1.......5/16—18 x 2-1/4 HH Capscrew
| T— 800256......... toewernn1/4-20 x 11/ W ; - - 5/16 x 1 Clevis Pin

J S 544722......... g [R— Linkage ~ Motion 2.......1/8 x 3/4 Cotter Pin

L —— 513132......... L S Joint, ‘Ball ) RN Adjustable Yoke

L= 543710......... Tocaens Rod End Pitd. 1o Rod - Linkage, Plated
10......... 804758......... 9........ 5/16—24 Hex Jam Nut g [ Adapter, Threaded

| FO 513479......... 2. Bushing, Spring Guide w Toan Housing Widmt, Override
12......... 542723......... 1o Centering cPring Weldmert S (R Linkage - Clevis .31

L} S— 543148....c.c.. Tines Rod - En v T Key — 1/8 x 1/2 Wdrf #3
140 804256......... T 5/16 - 18 Nyloc Hex Nut U P Center Spring Assy — P

) L — 805258......... ) DO 5/16 Std Flat washer I P Override — Pedal Spring
16.........804758.........  J— Jam Nut RH 5/16-24


johnssj
Rectangle



PARKING BRAKE

KEY PART # QTY. DESCRIPTION KEY PART # QTY. DESCRIPTION

Link - Brake - I

Bearing Control FC T 808280

5/16-18 x 2—1/4 HH Cap 19........- 542125........
5/16-18 Whizlock Nut 20..cueen- 542136......... 1........Quadrant Widmt - Brake

Supt. Widmt — Trans LH \ 27 543132.........
.Supt. Widmt - Trans RH 2B..cceueen 543129......... Toeereens Pin - Trunion

..Handle Widmt - Brake 29...c0ines 543131......... § FUT Guide — Trunion
.Grip (Ad]. Lever} 30..eueeen 543514......... 2evvansen Flange Mtg, Side
.Trigger Widmt ~ Brake tc | [ 543543......

A T Butterfly Widmnt
- S 5/16 Disc Washer

5/16 x 3/4 Clevis Pin 22, 800271......... = I 5/16-18 x 3/4 HH Capscrew
1/8 x 3/4 Cotter Pin 23l B803032......... 10........ Bolt, Whizlock 5/16— 18 x 3/4
Arm Widmt ~ Btrfly Cir 24......... 543721......... | Linkage - Brake
....Roll pin - 7/32 x7/8 25.........8047€0......... 4 e Jan Nut 3(8—24 Pitd.

Pivot Widmt — Brake Lever 26....en.- 805259......... 2. Washer, Flat - 3/8

& P Spring, Brk Protect

U O 3 x 1/2 Spring

/16 SAE Washer 2. 543574......... b P Link Connector #60
Ring 33 542119......... ) Jackshaft wWidmt — Brk
pring - Brake Handle ... 543138......... 4o MoOunt ~ Jackshaft Brg.
..Pushnut — .312 Fit Rnd 35.ciineens 842121......... 1......Arm Widmt - Brk Control

......... 1.......5/16 x 1 Clevis Pin


johnssj
Rectangle


johnssj
Rectangle



2 3 13 48 19 44
e 20 3z

8
AXLE AND HYDRAULICS

KEY PART # QTY. DESCRIPTION KEY PAART # QTY. DESCRIPTION
) - 8002%4......... Tiereness 3/8-16 x 1-1/2 Capscrew 26....c0e.. 543399......... Tterens Pulley, Cast Iron 4°0
- 805008......r.: Bivans 3/8 He Spring Lockwasher 27.ccreens B06328......... 1. Rolipn — 7/32 x 7/8
E N 543218......... 2. Washer, Axle Plated 28......... 543317......... Tores Spacer, Fan
4.........800296......... ) JO 3/8-16 x 2 HH Capscrew 2. 543358......... ) IO Fan 7" OD/10 Blade
5.0 543644.......... ) O Spacer, Painted 0......... 503033......... ) J— Pullen Retainer Washer
- — 543800......... ) PO Spacer — Outer RH 31.........805004......... ) PO 1/4 Heavy Spring Lockwasher
Fccrenne 543358......... 2....... Hub, 4 Bolt 2. 800256......... ) JO. 1/4-20 x 1-1/2 HH Capscrew

543807......... - - Hub Bolt 3.........543539......... ) RO Adapter, Straight
- T 543396......... - T/W Assnm— 200 x 10.0-B 34 543538, 1 Elbow, 90 Swivel Nut
9. 513011......... 8. 1/2-20 Whesel Nut 35.....c..s 543540......... g JO— Elbow 90, Straight
gL - 373021......... < N— 1" Clamp Collar 3b......... 543360......... g P Hydra Transaxde
) I 543485......... y IO Bearing - Tpd Bse Piw k< 7 (V- 542702......... ) TR Hose Assy, Hydraulic 13"
12.........807261 2o Kag - 1/4 x 1/4 x 2 Mechine  38........ 543524......... ) JOU—. Elbow, Male 90
13........ 800290......... 4..... 3/8-18 x 3/4 Screw Ec - IR 543542......... ) JOUO Suction, Strainer
14 543811 1....Element - Oil Filter 40 543527 1 couplin%, 1-1/4 NPT
15 800300 2....... 3/8-16 x 3 Hex Capscrew 41......... 543683......... g F— Elbow, Female 90
3] 809007......... 4..... ut - 3/8-18 Fing Hex 42........ 543338......... ) JOO Tank, Hyd Widmt Ptd
L F— 543097......... ) F— Spacer -~ Hydro Transaxle 43....... 543672......... ) - Sight - Check
18......... 800207........ - - 3/8-16 x 2—-1/4 HH Caps 44 543541 1 Breather, Filr &
19...cene. 800292......... 2....... 3/8-16"x 1 HH Capscrew 45......... 800271..covue L T— 5/16-18 x 3/4 HH Capscrew
20...0000nn 543602......... 1........5tabilizer, Axde Upper 46......... B09001......... 4........ 5/16- 18 Whiziock Nut
21 542612......... 1 Stabilizer, Axe Low Ly (— 543680......... - ire —= 20 x 10.00-8
22........ 805260......... - S~ 3/8 Std Flat Washer 48......... 303327......... 2......3/8 Disc Spring Wesher
2B 804257......... 2. 3/8—-16 N Hex Nut 4........ 542822......... ) JT— 086 ., Hydraulic 15
... 807008......... ) [ 61 Woodruff Key :
25 513042 2. Rim



johnssj
Rectangle



ELECTRICAL GROUP

KEY PART # QTY. DESCRIPTION KEY PART #. QTY. DESCRIPTION

& IR 513002......... 1........12 Volt Batte Switch, Neutral Lockout

I 800271....c00n. L R— 5/16-18 x 3/4 HH Capscrew 5/16 Std. Flat Washer

kc 808001.....cce. Bnins 5/16-18 Whizlock Nut 2 Machine Screw — 10-24 x .63 Ctr.

- N 543766......... ) PR Wwire — (+) Battery #10- 24 Nyloc Hex Nut
[ - SO B543767......... ) PR Wire - Ground Grommset

6.........513582......... 1.......Starter Wira Capscrew - 1/4—20 x 1/2 HH

[ 543393......... k< TR Insulator, Solenoid + w low..Clip - 50 Loom

< T 543392..0creer Tevierens Insulator, Solencid — rernvsrse Forerennn Harness — Wire Rider

L« B04256......... g 5/16—18 Nyloc Nut ~ 28.....808252....... 2....... Standard Flat Washer .219
10......... 809012......... B........ 1/4 - 20 Whizlock Nut reseris B #10-24 x 5/8 Sltd. Machine

) | PO 800251......... b 1/4-20 x 5/8 HH Capscrew  30........513374......... l....... Meter, Engine Hours
12........513075......... 1.......5witch 12 V Solenoid 31513579, T, Module - Safsty Interfock
13.........8168001......... i PO Fusa — Bilade 20 AMP  32.......543387......... T....... Switch, Toggle

h L - 543769......... ) O Harness — Wire Engine 33..543388..... 1..... Guard, Switch Toggle

L 1 J— 303287......... 12........Plastic Tie 5.5 x .0044 x .1 =~ 34......543386........ 2........ Boot, Toggle Switch

16......... 543697...c0iven b P Cable Throttle ieenrees Toresares Switch, Toggle DPDT

17 543696......... ) - Cable Choke . 36........513194......... 1. Ignition Switch
18.........543793......... LT Clip — .38" Loom vessess Toien Fuse — Blade 10 AMP
19.nees 543772......... g F—— Brkt — Brk Safety Switch 38.......B16003........ 1........ Fuse - Blade 30 AMP



johnssj
Rectangle


johnssj
Rectangle



- 11 -

40

39



johnssj
Rectangle


johnssj
Rectangle



' MOWER DECK AND SUPPORT

KEY PART # QTY. DESCRIPTION

) SO— 542592......... 1o Support Widmt, Dk,

- . 800292......... 10........ 3/8—16 x 1 HH Capscrew

< N 303327.....e0. N 3/8 Disc Spring Washer

L - 803007......... b — 3/8~16 Fing. Hex Nut

T 806006......... - 5/8* Hairpin

6 303164 2 Blade Driver Spacer

7 806007 2 7/8" Hairpin

8......... 513338......... - S Washer

g 513336 2eveerene Bushing, Deck Support

10......... 808507......... 2o Ring, Ext. Retaining

g - 373034......... 8........ Washer, Pivot

12 303044, 4........Flange Thrust Bearin

13 811001 - 1/8 NPT Straight Zer

T J— 602233......... - J— Weld Assy - Caster Fort
800837 Screw — 1/2-14 x 8 HHC~5

1/2 Reg Spring Lockwasher
1/2-13 Reg Hex Nut
—-Spacer, Front Caster

.9 x 3.50-4 W & T Assy.
Cover, Deck Drive Beit
Washer, Flat ~ 3/8
Wingnut — Nylon Insert
Bumper, Seat
weo.COvVer, Deck Widmt.
....Belt — Blade Drive
. Zerk, 1/4-—28 Sirt.
k- 5/8-~18 UNF Hex Nut
........ Sﬁring, Disk

Sheave, Blade Drive

......Boaring, Bali 305K
-..eeer-HOUSING, Boaring

........ Spacer, Bearing

........ Seal, Mech. Dust

........ Snap Ring, 2.59 x 0B TK
........ #61 Woodruff Key

........ Spindle - OQuter Blade
........ Spindie - Center Blade

KEY PART # QTY. DESCRIPTION

38......... 603283......... < SO Blade - 20.5

3s......... 513435......... 3. Washer, Spririg Disc 1/2
400000 B0O53H.......... < I~ 1/2-20 x 1 HHCS RH

L 809027......... 18........ Eolt — 3/8-16 x 3/4 Tap
42, 807511......... ) JO— Bolt -~ 3/8-16 x 2 Carrge.
43......... 807519......... ) [V Bolt - 3/8-16 x 3 RH SSN
... 807516......... g OV Bolt - 3/8-16 x 2-1/4

T L —— 603044......... g O Bushing — Idler Pivot

46 513034. 4........ Bearing Pivot

T (o— 805260......... - - 3/8 Standard Flat Washer
1 N—" BO7517.cvenee - - Bolt — 3/8-16 x 1-3&4
49 403057 < T Bushing — lIdler Adpt. Pi

50 602408......... kI Arm Weld — Dk. Dr. idler
Ly [ 602406......... ) JO— Arm Weld —~ Dk. ldler Arm
- 603384......... 1........Bushing — Idler Pivot

Spacer — Tube

Bushing - Spacer Pitd.

Spring — Extension

Spring — Extension

Link, Rear Deck Suppon

3/8-24 Torque Nut

Rod — Deck Support

........ Roli Pin — 1/4 x 1-1/4

........ Bushing - Roller

..... ..Roller — Anti Scaip

Capscrew 3/6—16 x 3.5 G8

e ChUte Widmt.,, Discharge

.5/16-18 x 1 HH Capscrew

.5/16—18 Nyloc Hex Nut

.3/8—16 x 2-3/4 HHTB

Idler, V- Belt

..3/8—16 x 2 HH Capscrew

dier — 4" Flat

~.Sheave — Mower Drive

........ 3/8 Heavy Sprinq Lockwasher
Weld Assy — 60" Deck



johnssj
Rectangle


johnssj
Rectangle



eXmark
Tuarf Ranger 1800

eXmark
Tuarf Ranger 1800

DECALS
KEY PART # QTY. DESCRIPTION KEY PART # QTY. DESCRIPTION
| T 513747......... § PR Decal - Battery 16 513739 g R Ignition Decal
- 543782......... 1.......Center Exmark Stripe 17 513743 1 Decal - Release
b - 543781......... ) RS RH Exmark Stripe 18......... 543630......... ) O Decal - Choke
L T 543780........ t........ LH Exmark Stripe 19 543631 ) O Dgcal —~ Throttie
L 543621......... ) FR Decal — Hydro Tank 20......... 543627......... 1..w.Decal -~ Deck Lift
< $43622......... ) P Decal — Brake Lever -y [ 543626......... OO Decal ~ Mower Switch
Ferinans 543628......... 1....... Decal - Instructional 22, 543664......... ) PO Decal - €0
8. 513746......... 1. Decal - Muffier 23......... 403005......... - Danger Label
9. 29..ccoie Tueene, Decal - Fuel 24......... 543788......... p Decal - Exmark Large
10......... 543620......... 1T Decal — Intake L T 513756......... | [— Decal - Steering Column
L J 543663.... 1 Dacal - Commercial 26......... 543774......... b J— Decal — Danger
12......... 543658......... 1....... Decal - Discharge Waming -y S 5436610......... k PR Dacal - Mower Deck
N 303293......... ) I Dacal - 2 Minute Waming 28......... 543632......... g Decal — LH Console
14......... 543624......... ) FO. Decal - Foot Pedal 29......... 543633......... i PR Decal — RH Console

- 13 -



johnssj
Rectangle


johnssj
Rectangle





johnssj
Rectangle


johnssj
Rectangle



MARK MFG. CO., INC. PART # 850072
XISTRIAL PARK  BOX 748 BEATRICE, NE 68310
2/223-4010 FAX 402/223-4154

L RIGHTS RESERVED 1988 PRINTED IN USA.

A

MrG, CO. INC.



johnssj
Rectangle


johnssj
Rectangle


johnssj
Rectangle



	watermark0: 
	watermark1: 
	watermark2: 
	watermark3: 
	watermark4: 
	watermark5: 
	watermark6: 
	watermark7: 
	watermark8: 
	watermark9: 
	watermark10: 
	watermark11: 
	watermark12: 
	watermark13: 
	watermark14: 


